
14

ã

2 1 8 7

3 4 5 6

1
2

3
4

5
6

13
14

A1 A2

A2

L1 PE

Power line

1
2

3
4

5
6

13
14

A1 A2

A2

95 96 6/T3 4/T2 2/T1

5/L3 3/L2 1/L1

L2 L3

2 1 8 7

3 4 5 6

M

Limit switch 1

(Control the bowl)

Limit switch 2

(Control the net) Urgency stop switch Switch of green Yellow jog control switch

Socket of timer

Approaching switch

Thermal relay

Socket of delayer

Approaching switch
socket of thermal relayAC contactor 2AC contactor 1 Reactor

Motor

Mixer of multi-function high-speed

B40K MIXER

B40K



13

2 1 8 7

3 4 5 6

1
2

3
4

5
6

13
14

A1 A2

A2

M

L1 L2 PEPower line

2 1 8 7

3 4 5 6

1
2

3
4

5
6

13
14

A1 A2

A2

I N D E X

Limit switch 1
(Control the bowl )

Limit switch 2

(Control the net )
Urgency stop switch Switch of green

jog control switch of yellow

Approaching switch

Overload switch

1 2

Motor

Socket of delayer

Socket of timer

Approaching switch
socket of thermal relay Reactor

B40K MIXER 



112

1
1

7
0

740 640

W A R N I N G A N D S P E C I A L A T T E N T I O N

W A R N I N G

480

Attention

Mixer s dimensions

B 4 0  K  M I X E R B40K MIXER



2

1

3

4

5

6

7

8

9

10

11

12

13

Top cover

Belt of motor SPZ932

Motor

Axle of motor

Gear box

Name plate

Ruber 1

Ruber 2

1

Spring washer 14

14

15

16

17

18

Safety net 1

4

1

6

4

6

1

4

1

12

1

4

1

2

1

1

1

1

2

19

20

21

Bowl

Inner gear

6

1

1

22

Ruber

23

24

25

26

27

Gear axle

Safety net 2

1

1

1

4

1

1

28

29

30

Timer

1

1

1

31

1

11

32

2

33

1

4

34

1

1

2

3

4

5

6

7

8

9

10

11

12

15

13

14

35

36

37

38

1

1

1

39

40

Screw M5*12

1

1

16

17
18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33 34

35

36

37

38
39 40

41

241

Power line

Screw M14*40

Spring washer 10

Screw M10*35

Screw M6*30

Screw M6*20

Screw M8*16

Pin 8*16 642

42

1
10

10

17

18

42

Accessory s name Qty

Vent-window

Column

Shield of column

Overload switch

Handle of rise and drop

Substructure

Switch of rise and drop

Bracket

Turing plate

Cover of bearing

Initiative axle

Centre axle

Avoiding oil cover

Urgency switch

Start-up switch

Switch control safety net

Axle of net

Attention

Operation information

Breakdown and settlement

230V 380V

B40K MIXER B40K MIXER



310

1

2
3

4
5

6

7

9

10

11

12

13

14

15 15

18

19

20

21

22

11

15

16

17

8

2

1

3

4

5

6

7

8

9

10

11

12

13

14

15

16 Centre axle

Spring

Key 8X28

Clutch

Bearing sleeve

Roller 8X16

Avoiding cover

Bearing 6205

Washer 14

Nut M14 1

1

1

1

1

4

8

1

1

1

1

2

1

3

1

Spring washer 14

Dividing ring

Gear ring

Small joint gear

Key 8X45

17

18

19

20

21

22

Oil seel 40X52X10

Bearing 6206

Sleeve of centre axle

1

1

1

1

1

1

1

Joint gear

Big joint gear

O ring 30X1.8

Socket of centre axle

1 2 3

4

BM40N

40

50

1300

230

BM40N

40

50

1300

380

430

204

125

430

204

125

12~12.8 12~12.8

Attention

Yes Yes

Qty

2

1

3

4

1

1

1

1

Accessory s name

Mixing 1

Mixing 2

Mixing 3

Barrel

Accessory s name Qty

Attention

WrongRight

FIGURE 2-2FIGURE 2-1

joint surface must be tooth of the vertical
plane.

B40K MIXER B40K MIXER



4

2

1

3

4

5

6

7

8

9

Washer 12

Bearing 6203

Gear axle

Key 6X18

1

1

2

1

2

1

1

1

10 Gasket 1

9

3

4

5

6

1

2

2

1

3

4

5

6

7

8

9

10

Nut M14

Gasket

Mixing

1

1

1

1

1

1

1

1

1

1

2

3

4

5

6

7

8

9

4

10

Spring washer 12 1

Spring washer 14

1

6

7

8

10

9

Attention

Accessory s name Qty

High-speed gear

Sleeve of gear axle

Low-speed gear

Accessory s name Qty

Planetary gear

Turning plate

B40K MIXER B40K MIXER



5

2

1

3

4

5

6

Spring washer 14

Washer 14

Big belt wheel

Bearing 6004

1

1

1

1

1

1

7

8

9

10

Key 6*28

Bearing 6203

Gasket

1

1

1

1

8

Qty

2

1

3

4

5

6

7

8

9

Key 5*20

Flange knot

Key 16

Pin

Lifting bar

1

1

1

4

1

3

1

1

1

Handle

Lifting handle bracket

1

2

3

4

5
6

7

8
9

1

2

3

4

7

5

6

8

9

10

Accessory s name Qty

Sleeve of belt wheel

Initiative axleAccessory s name

Rubber of handle

Attention

B40K MIXER B40K MIXER



7

2

1

3

4

5

6

7

8

9

10

11

12

13

14

Nut

Spring

Shaft of fork

Axle of fork

Fork

Axle of speed

Spring

Speed block

1

1

1

1

1

2

2

2

1

1

1

1

1

4

6

2

1

3

4

5

6 Motor

Key 6X28

Nut M10

Spring washer 10

Gasket 10

1

1

4

4

4

1

1

2

3

4

5

6

1

2

3

4

5

6

7

8 9 10 11 12 13 14 15 16
17

18

19

15

16

17

18

19

1

4

1

1

1

7

7 Axle of motor 4

Handle20

21

1

1Ruber

8

7

6
20

21

Screw M6X10

Accessory s name Qty

Belt wheel of motor

Accessory s name Qty

Steel ball

Snap spring 20

Eccentric sleeve

B40K MIXER B40K MIXER




